Seat Frame & Hardware
Basic Recline 4XP




Seat Frame & Hardware

Basic Recline 4XP

Quantity Per

Iltem
Number | Note | Part Number |Description Package | Assembly
1 0055306 Screw, Hex Head (5/16-18 x 1-3/4") 1 2
2 0216302-NLA | NLA - Frame Assembly, Rear, 4XP (16" W) 1 1
2 0216402-NLA | NLA - Frame Assembly, Rear, 4XP (18" W) 1 1
3 0158402-NLA | NLA - Frame Assembly, Center, Black, 4XP (16" W) 1 1
3 0158502-NLA | NLA - Frame Assembly, Center, Black, 4XP (18" W) 1 1
4 0050406 Washer, Flat (1/4 x 5/8 x 1/16") 1 20
5 1025736 Locknut (1/4-20) 1 10
6 0051006-NLA | NLA - Screw, Hex Head Full Thread (1/4-20 x 1 2
1-1/2")
7 0216702-NLA | NLA - Frame Assembly, Front, Black, 4XP (16" W) 1 1
7 0216802-NLA | NLA - Frame Assembly, Center, Black, 4XP (18" W) 1 1
8 1024793-NLA | NLA - Screw, Hex Head (1/4-20 x 1-3/4") 1 8
9 0054906 Locknut, High Profile (5/16-18) 1 2
10 0216602-NLA | NLA - Frame, Seat Side, 4XP - Right 1 1
10 0216502-NLA | NLA - Frame, Seat Side, 4XP - Left 1 1




